
... ~ 
, .... 

ARAEROBIC TREA"l'MENT OF 'l1IP /CTl4P WASTEWATER. 

W'l'C-BIo-02-1988 

" .. < 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

i 

REVIEW lVl"ICE 

ANAEROBIC 'l'REATMENT OF TKP /CTMP WASTEWATER 

A Report For 

Environment Canada 
Conservation and Protection 
Wastewater Technology Cen~re 

by 

Beak Consultants Limited 
6870 Goreway Drive 
Mississauga, Ontario 
L4V 1P1 

September 1986 

Report WTC-BIO-02-88 

This report has been reviewed for ·'technical content by Conservation and 
Protection, Environmental Protection Directorate, Technology, Development 
and Technical Services Branch. lt has been, approved for distribution in 
the Unpublished Manuscript Series. Approval does not necessarily signify 
[...]
effluents followed by a 5 to 7 day aerated stabilization basin (ASB) for the total mill 

flow. This system has been unable to meet the Level A objectives for effluent discharges 

for mechanical pulp mills as established by the British Columbia Ministry of 

Environment. These objectives are presented in Table 2.1." 

, TABLE 2.1 

Note: 

B.C. LEVEL A OBJECTIVES FOR MECHANICAL PULP MILLS 

Parameter 

5-Day Biochemical Oxygen Demand 

Total Suspended Solids 

Toxicity 

CalcuJated on the basis of 500 tPD production 

Effluent Objective 

7.5 kg/ADt 

3750 kg/d 

10.0 kg/ADt 

5000 kg/d 

Alternating the production between TMP and CTMP has been part of the problem as the 

organic load in the untreated wastewater more than doubles during CTMP production. 

4069.1 2.1 



Improving the ASB process to meet the objectives is probably possible but this would 

mean adding to the aeration power, expanding basin volumes and possibly allowing for 

dewatering and disposaI of excess biosolids. This would increase further the already high 

annual operating cost. 

A combination of anaerobic pretreatment with an aerobic polishing step is a logical 

alternative to consider for QRP. The concentration of BOD5 in the wastewater is 

relatively high (1500 - 3000 mg/l) which is favourable for anaerobic processes; anaerobic 

pretreatment would reduce the amount of aeration power required in the ASB system; 

and production of excess biosolids would be minimized. - • 

Energy, Mines and Resources have an interest in and a mandate to promote new energy 

saving technology with Canadian content. In view of the unique situation at QRP, tRe 

federal Departments of the Environment and Energy, Mines and Resources sponsored the 

present study to determine the technical, schedule and financial implications of 

developing anaerobic/aerobic treatment to meet the mill's needs. 

There exist three different anaerobic technologies which have been developed or 

partially developed through research and development efforts in Canada. These are: 

the Downflow Fixed Film (DSFF) process, 

the Bulk Volume Fermenter (BVF) process, and 

the "anhybrid" process. 

Downflow fixed film anaerobic treatment has received considerable support during the 

last ten years in Canada, particularly within the National Research Council (NRC). To 

date, only one large full-scale plant has been constructed based on the NRC work. A 

two-year performance evaluation of this system demonstrated that the process was 

faili ng due to solids accumulation in the media (BEAK, 1985). The reactor has since been 

converted to an upflow sludge blanket system. In view of this experience, it would seem 

inappropriate· to fund a major R&:D program for this technology before practical methods 

are proposed to control plugging. Furthermore, there are at least two non-Canadian 

companies which are currently marketing successful DSFF processes. A Canadian 

demonstration project for this technology would be more to the advantage of these 

companies in marketing their systems in Canada. 

4069.1 2.2 

'1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

The BYF process is a "low rate" anaerobic process developedand marketed by ADI Ltd. 

of Fredericton. There are several BVF or similar systems operating in Canada and other 
, . 

countries, and Environment Canada considers this to be a proven process. For this 

reason, it would not be eligible for development support by the federal government, even 

though the process has not been specifically demonstrated as a suitable process at QRP. 

The lIanhybrid" process consists of a reactor vessel with the upper portion filled with 

packing media. There is particular interest in assessing this type of process, as there are 

two Canadian developed installations incorporating features of "anhybrid" treatment 

(e.g., HYAN and SYDLO). Widespread utilization of these Systems in Canada is unlikely 

until more design and performance data are available. 

2.2 Scope of Work 

Successful implementation of anaerobie/aerobic treatment at QRP depends on the 

foilowing: 

Phase 1: Preliminary tethnieal and economie evaluation, 

Phase 2: Pilot scale development program, and 

Phase 3: Design, construction and start-up. 

This Phase 1 study has, as its principle objective" to develop a rational program of pilot 

testing and development to generate the data necessary for final design. Comparison, of 

commercially available anaerobic processes to a potential "anhybrid" system is a 

fundamental requirement' as it is not predetermined that "anhybrid" treatment is 

necessarily the most appropriate. Following is a list of the specifie tasks which were 

completed in accomplishing the Phase 1 study objectives. 

4069.1 

summarize results of bench tests completed at the Wastewater Technology 

Centre (WTC) in Burlington, Ontario using effluent samples from QRP, 

evaluate the treatability of TMP/CTM'P effluents, 

provide a conceptual design of an anaerobiclaerobic system that would meet 

the federal and provincial effluent objectives, 

2.3 



· ! 

4069.1 

outline the requirements and estimate the costs and schedule for the necessary 

pilot testing program, 

compare the costs of developing and constructing an "anhybrid" based 

treatment system wÎth other anaerobic processes which are available 

commercially, and 

present recommendations in a final report. 

- , 

2.4 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

3.0 DESCRIPTION OF MILL 

3.1 Mill Operations 

Quesnel River Pulp is located at Quesnel, B.C., situated between the Quesnel and Fraser 

Rivers. Chips are delivered to the mill by truck and stored outsidé awaiting delivery by 

conveyor to the pulping process. Production of both types of pulp folJows the standard 

sequence of c~ip screening, steaming, two stage refining, pulp washing and cleaning. 

Sodium sulfite liquor is used in the chip steaming/impregnation step during CTMP 

production whereas this step is not used for TMP pulpe . - r 

CTMP pulp is bleached using a MoDo-Chemetics·medium consistency hydrogen peroxide 

system which has the result of leaving 50-100 mg/lof residual peroxide in the miU's 

. whitewater system. The TMP pulp is brightened using the Borol sodium hydrosulfite 

process which leaves some residual sulfite in the wastewater. 

Thune presses are used to dewater the bleàched pulp ahead of agas fired flash-dryer. 

The dried pulp is then pressed and bailed in preparation for shipment. 

The mil! normally operates 24 hours per day, 7 days per week subject to market demand 

for pulp. As mentioned earlier, the standard production schedule caUs for two weeks of 

TMP production foUowed by two weeks of CTM·P production. 

3.2 Design Wastewater Characteristics .. 

Table 3.1 presents a summary of the design wastewater characteristics selected for the 

pur pose of this study. Data for fJow, BOO", and TSS were derived from mill records for 

1985 which was a typical year for production. Actual figures for production are not 

included. The 1985 losses appear to be a reasonable basis for design as there are no 

immediate plans for process changes or production increases. 

Limited data were available for effluent COD concentrations and some interpretive 

judgement was necessary. Selection of COD concentrations is important as reactor 
. . 

sizing for anaerobic treatment is usually based on a loading expressed as kg of COD per 

cubic meter of liquid volume per day: Analytical data from the samples used in the 

bench tests at the WTC gave an average ratio of 3.3:1 and 2.8:1 COD/BOD5 for TMP and 

4069.1 3.1 



CTMP respectively. It is recognized that the WTC data were not derived from fr~sh 
'1 

composite samples. Information from the mill representing a few analyses suggested a 1 lower ratio of 2.4: 1 for both processes. Table 3.2 summarizes these results as well as 

data from several other TMP and CTMP mills. The design COD values presented in Table 

1 3.1 were chosen based on a presumed ratio of 2.8: 1 in both cases. 

1 
TABLE 3.1 W ASTE W ATER CHARACTERISTICS 

1 
OPERATION BASIS ·ÛNITS TMP CT~\P 1 
PRODUCTION Nominal ADtPD 500 500 

FLOW Average - White Water m3/d 6480 6480 1 
- Clarifier Sewer m3/d 1520 3620 
- Total to Anaerobie m3/d 8000 10100 

1 m3/t 16 20 

BOD5 Average mg/L 1550 2920 
kg!t 25 59 1 kg/d 12400 29500 

!\.~ax Month kg/d 15000 36000 

COD Average mg/L 4300 8180 1 
kg/t 70 165 
kg/d .34700 82600 

1 ~,iax Month kg/d 42000 100000 
~'",. 

TSS Average kg/d 2400 2200 
mg/L 300 220 1 ~~ax Month kg/d 3600 3500 

Volatile Acids mg/L 200-400 400-800 1 
Hydrogen Peroxide mg/L 0 50-100 

Sulfate-S mg/L 0 300 1 .. 
Sulfite-S mg/L 200 0 

TKN mg/L minimal 1 
Phosphorus - total mg/L 5 5 1 Temperature (controlled to suit) Oc 35 35 

pH 6 8 1 
1 

4069.1 3.2 

1 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

TABLE 3.2 COD:BOD5 RATIOS FOR TMP AND CTMP PULPING 

Source of Data 

Quesnel River Data 

. WTC Analyses of QRP Samples 

Mill A (bleached CTMP) ** 

Mill B (bleached CTMP COD/BOD7) ** 

Jurgensen et. ~. (1985) * 

Select for Design Purposes 

* 
** 

3.3 

Average of 6 mills 

ConHdential B"EAK reference 

Existing Effluent Treatment Facilities 

TMP 

2.4:1 

. J.):1 

2.6:1 

2.8:1 

CTMP 

2.4: 1 

2.8: 1 

2.9: 1 

2.3:1 

2.8: 1 

The present wastewater treatment system at Quesnel consists of a primary clarifier for 

fiber bearing effluents foUowed by an aerated stabilization basin (ASB) with 5 to 7 days 

of hydraulic retention for the total process flow. Approximately 2Q to 35 percent of the 

process effluents are contaminated with high concentrations of fiber and are directed to 

the clarifier by gravity. This component of the flow originates .from chip washing, 

pressa tes from presteaming and impregnation, cleaner rejects and intermittent spills. 

The remainder of the contaminated process flow is excess clear whitewater from pulp 

thickening and dewatering operations. This is pumped directly to the ASB as the 

suspended solids content is less than 150 mg/Le 

4069.1 3.3 



- _ .... -
-----------------------------------------------------------------------------

The treatment system is located about 200 meters to the northeast of the mill and is 

approximately 80 meters from the Cariboo Highway at its closest point. Terrain at the 

treatment site is fiat with soUs consistin'g of 1.2 to 4.7 m of loose sand and silt overlying 

a 2.5 to 17 m thick layer of dense grave!. Vegetative screening exists at the site, some 

1 
1 
1 

of which could be removed on the mill side for new treatment facilities if needed. 1 
Treated effluent discharged from the ASB flows un der the highway in a gravit y pipeline 

to the Fraser River. The primary clarifier is 20 m in diameter with a side wall depth of 

4.5 m •. Rise rates are 0.2 and 0.5 m/h during T~P and CTMP production respectively 

which is a very conservative loading. . -. 
Primary sludge is dewatered using a Komline belt filter press at a rate averaging 

between 1.5 and 2.5 t/d based on differences between influent and effluent suspended 

solids data. The press is located. in a small control building beside the clarifier. 

The aerated basin has à liquid depth of 7 m and is divided into two cells in series.each 

with a hydraulic volume of 27,000 m 3• A baffle wall constructed from steel piles and 

150 mm by 300 mm timbers separates the two cells. Phosphoric acid and ammonia are 

added to the ASa in a BOD5!N:P ratio of 100:1.4:0.5 as the mill effluent is de!icient in 

nitrogen and phosphorus nutrients. Caustic soda and sulfuric acid are added to the 

wastewater, to maintain a pH of 7 entering the !irst cell of the ASB. Caustic is used to 

bring T ~'P effluent from pH 6 to pH 7. Acid is used for CTMP effluent which is slightly 

alkaline. Neutralization of TMP or. CTMP effluent before biological treatment is not a 

common procedure and is used at Quesnel mainly to avoid temporary shifts in the pH of 

CeU 1 during the change from one pulping sequence to the other. The mill does not keep 

records of the caus tic soda and acid consumed. 

Oxygen transfer is provided by a compressed air system comprising roughly 1200 kW of 

compressor capacity and 636 bottom mounted static aerators. Total air flow is 620 

Nm 3/min (22,000 SCFM) to the' basin with 450 static aerator units in Cell 1 and the 

remaining 186 units in Cell 2. 

The compressors, headers and static aerators are separated into two systems which can 

be operated independently. This situation developed as the original aeration capacity 

was more·than doubled when CTMP pulping was introduced. The nominal B005 load at 

full power during CTMP production is 25 kg B005/kW • d (39 lb/HP' d) which woùld 

4069.1 3.4 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 
1 
1 
l' 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

........... ,.,... 
--------------------------------------~-----------------

generally be considered as somewhat high for this type of aeration equipment (e.g., more 

power required). 

ln its present form, the treatment system has been unable to provide the effluent quality 

required by the B.C. Level A guideHnes as demonstrated by the average final effluent 

quality for 1985 shown in Table 3.3. 

TABLE 3.3 TREATED EFFLUENT CHARACTERISTICS FOR 1985 
. - r 

Parameter Units TMP CT\.1P Combined Limit* 

BOO 5 Discharge kg/d 4800 11900 8300 3750 

TSS Discharge kg/d 8800 12100 10500 5000 

Toxicity lethal lethal lethal non-Iethal 

* Assumes 500 tPD production and BC Level A Guidelines 

4069.1 3.5 



-. 

'1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 
1 
1 
I-
I 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

4.0 TREATABILITY OF CTMP/TMP WASTEWATER 

4.1 Basic Considerations 

There are many factors associated with the wastewater characteristics at Quesnel River 

which could have a significant bearing on the ultimate design and cost of an anaerobic 

treatment system •. This is irrespective of whether the anaerobic process is an anhybr-id 

system or some other process. Following is a partial listing of the many issues which are 

considered in Sections 4 and 5 and for which preliminary design assumptions are made . 

degree of COD/BOO 5 removal possible, 

effluent toxicity to anaerobic organisms, 

anticipated gas production and composition, 

alkalini ty requirements, 

s~lfide toxicity, 

sulfite toxicity, 

hydrogen peroxide toxicity and degradation, 

. - t 

micronutrient requirements and the effèct of DTPA or other chelating agents 

present in the wastewater, 

nitrogen and phosphorus requirements, 

the effects of fiber spil1s on reactor operations, and 

the effect of large variations in organic loadings. 

Serum bottle tests and other bench scale testing such as those conducted at the \VTC are 

generally able to address the first three items in the above list (e.g., COD reduction, 

acute toxicity, and gas production). Other sources of information such as full scale 

experience, published results from relevan,t pilot plant- or bench scale tests, or specific 

knowledge of mill operations are needed to address the remaining issues. 

4.2 Bench T esting at WTC 

In November '1985, a smaIJ scale continuous flow treatability study was initiated by 

Environment Canada at the Wastewater Technology Centre using samples of CTMP and 

4069.1 4.1 



- _ ..... ..,. 

-----------------------------------------------------------

T~\P effluents obtained from QRP. Results from previous serum bottle tests presented 

in Appendix had shown little or no toxie effects of the wastewater to anaerobic 

biomass. 

Two anhybrid reactors were employed for the study. As indicated in Figure 4.1, the 

reactors consisted of a lower section 3.8 cm in diameter and approximately 0.9 L in 

volume devoid of packing. The upper section was 9.5 cm in diameter with an 
[...]
AlkaJinity: Some wastewaters are low in bicarbonate alkalinity and require a 

supplement to maintain the proper pH range in the anaerobic reactor. The amount of 

alkalinity required can make a major difference in the economic feasibility of a proposed 

treatment process. 

The caustic soda and sodium sulfite used in the CTMP cooking tiquor produces an effluent 

at Quesnel which is neutral to slightly alkaline containing a small am ou nt of bicarbonate 

alkalinity. There is at least one procedure available that would predict a substantial 

requirement for additional alkalinity for anaerobic treatment of th1s effluent (Li et. al., 

1983). It 1s BEAK's experience that the procedure can overpredict the need for alkalinity 

in at least some cases. The Papierfabriek mill at Roermond in Holland (PAQUES UASB 

process) .has a wastewater with pH of 6.8 with a few hundred mg/L of bicarbonate 

4069.1 4.14 



alkalinity and does not require extra chemicals. At Tampella, thegroundwood, TMP and 

woodroom effluents are reported to have an initial pH of 5.5, yet the expected alkalinity 

requirement for full scale is only 50 mg/L of NaOH (Ref. 10. This is considerably lower 

than an estimate using the theoretical procedure. SCA daim that their CTMP anaerobic 

system will need some extra alkalinity <Combination of lime and NaOH) but they were not 

prepared to say how much. 

TMP effluent is more acid than CTMP effluent. This suggests a higher probability for 

supplementary alkalinity. Untreated effluent pH at Quesnel decreases from & to 

approximately 6 when mill production changes to TMP when there is no pH adjustment. 

4069.1 4.15 

'1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 

l' 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

__________________________________ ~ ________________________ ~K 

5.0 TREA TMENT STRATEGY , 

5.1 Process Overview 

This section describes aconceptual anaerobie/aerobie ,treatment process developed to 

meet the specifie needs at Quesnel River Pulp. The design was evolved bearing in mind 

the existing effluent treatment facilities and recognizing the need for three basie 

components as follows: 

...... ~ 

pretreatment for fiber removal and detoxification, 

anaerobic treatment for COO/BOO removal, and 

aerated polishing for odour and toxicity removal. 

Discussions in Section 4 have shown that there is considerable uncertainty regàrding the 

degree of detoxifieation necessary at Quesnel to prevent sulfite or hydrogen peroxide 

toxicity. Preliminary calculations of solids yields and removals in the post aeration step 

also indieated, sorne uncertainty regarding the control measures required to meet the TSS 

limits of 10 kg/ ADt. Therefore, two different conceptual designs were developed instead 

of one. The anaerobie component is common to both processes white the variations exist 

in the approach to pre and post treatment. Orawing 0-100 following presents schematie 

flowsheets of the two processes. 

5.2 Anhybrid Treatment Process A 

Pretreatment: Process A in Orawing 0-100 starts with a 12 hour agitated equalizing 

'basin where both effluent flows are combined ahead of solids removal in the clarifier. 

This wilJ provide timefor residuaJ concentrations of hydrogen peroxide and reducing 

agents such as sulfite to neutralize one another before the effluent reaches the anaerobie 

reactors. The flowsheet shows two submerged mixers and the potential for recirculating 

sJudge from the clarifier. Recirculation is provided for flexibility as this pretreatment 

arrangement is similar to the system for the T AMAN process in Anjala. 

The flowsheet indieates that the pretreatment basin is for peroxide control. The same 

faciIi,ty may be L!seful in partiaUy controlling sulfite toxicity during TMP production by 

introducing sorne pre-aeration. 

4069.1 5.1 



Cornbined pretreated effluent would Dow by gravit y to the existing primary clarifier. 

Hydraùlîc..loading to the clarifier at present is very low and it Ïs thought that the unit 

could treat the combined whitewater and fiber bearing streams. This has apparently 

been done in the pasto Residence time of the combined effluent flow in theèlarifier 

would allow the effluent to stabilize at a Jow oxidation/reduction' potential (ORP) be fore 

anaerobic treatment. This would act as a safeguard again·st upsets in the anaerobic 

reactor caused by dissolved oxygen or peroxide residuals. Provision could be made to by

pass the entire anaerobic process during extreme upset conditions in the mill to prevent 

irreversible toxic effects to the anaerobic sludge. Severe disruption of the biomass cou Id 

require months for recovery. 

, ,.. !" 

Anaerobic Treatment: Anaerobie treatment in Process A is based on two parallel 

anhybrid reactors, each 4650 m 3 in volume. The design COD.load is 10 kg COD/m 3_d. 

Preliminary estima tes of reactor costs were based on two circûlar concrete tanks 9 m 

high by 2& m in diameter. Total.liquid volume in each tank would be 4130 m3 including a 

1060 m 3 section (e.g., 2 m deep) ncar the top of the reactors which woûld contain a rigid 

plastic media. Feed from the clarifier would be pumped into the bot tom of the reactors 

through a plastic header system contaimng an arrayof nozi:les with a aeriàl density of 

0.5 nozzle/m 2 of floor area. 

Anhybrid reactors are designed for upflow operation. Biomass accumwates in the .lower 

void zone and tbe media act to retain the blOmass 10 the reactor and for initial gas/liquid 

separation. Final gastliquid separation would be accomplished using a submerged wcir 

system designed to provide a liquid seal between the outside atmosphere and the gas 

space at the top of the reactor. A further function of the rigid media is to accelerate 

the start-up ptocess by providing a zone in the reactor where anaerobic biomass can 

become physically attached and accumulate rapidly. 

A recycle pumping system would be provided 50 that a portion of the treated effluent 

could be returned to the reactors. This allows a constant upflow rate to be maintained to 

promote proper sludge development and reduces concentration gradients that might 

. otherwise form in a plug Dow system. 

Auxilliary facilities associated with the anaerobic process would include a gas collection, 

metering and emergency fJare system; a control building to house the pumps and contro:! 

4069.1 5.2 

'1 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



, 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
Il 
1 
1 
1 
1 
1 
Il 

""'"'"' '" , "" --------------------------------------

area; and a tank for preparing, storing and metering of caustic soda for alkalinity control 

in the reactors. The flowsheet shows that the biogas would normaHy be burned in the 

flash drier in the mille The predicted gas flows of 7800 Nm 3/d anô 18600 Nm3/d for TMP 

and CTMP respectively represent considerable fuel value. Nevertheless, a careful 

evaluation of the feasibility and costs for dual fuel firing in the drier is a must. The cost 

estimates presented in Section 6 exclude the cost of gas re-utilization. 

The current mill practice of adding sulfuric acid to the CTMP effluent at the mill to 

lower pH to 7 should not be required with anaerobic treatm~nt. Addition of 50 percent 

sodium hydroxide to TMP effluent to increase pH would Iikely continue to somedegree. 

Notwithstanding the caustic addition capability at the mill, the conceptual design shown 

on the flowsheet has allowed for a 10 percent caustic tank at the reactors for fine tuning 

of pH/a.lkalinity in the reactors directly. 

The mill's current practice of controlling the temperature of the mill effluent to pre vent 

excessive temperatures in the first cell of the aerated basin would continue. This wou Id 

be to maintain a steady operating temperature of 35 to 38 degrees C in the anaerobic 

reactors. lt has been assumed that no changes to the existing heat exchange facility 

would be required. Existing nu trient addition systems for aqua ammonia and phosphoric 

acid would also be retained for anaerobic/aerobic treatment with the clarifier outfall as 

the point of addition. 

Aerated Polishing: The existing aeration basin system would be retained as an aerobic 

poHshing step to oxidize sulfides and residual biodegradable organics in the effluent from 

the anaerobic reactors. Oxygen transfer requirements would be much lower than at 

present such that the original blower system could be shut down under normal conditions 

(e.g., reduction of 630 kW of aeration power). Most of the air distribution would be to 

the first cell in the 5-day polishing system. 

5.3 Anhybrid Treatment Process8 

The major difference be.tween Process A and Process B is that in Process B the existing 2 

cell àe~ated basin would be converted into a low rate activated sludge polishing step 

following anaerobic treatment. Effluent from the first cell would flow by gravit y to a 

new 23 m diameter secondary clarifier with clarifier effluent flowing to the second 

4069.1 5.3 



aeration cell. A differential head of 25 to 35 cm of water would be maintained atthe 

existing baffle wall to permit <gravit y flow through the process. It was assumed that the 

baffle is sufficiently robust to withstand this head once existing holes or gates are 

sealed. 

Table 5.1 presents the operating conditions for the activated sludge portion of the system 

assuming 75 percent B005 through the anaerobic process. This is a low B005 10ad but is 

within conventionallimits for extended aeration processes. 

TABLE 5.1 PROCESS B - ACTIVATEO SLUOGE P-oUSHING 

UNITS CT:V1P T:v\P 

Flow m3/d 10100 3000 

BOD5 Load kg/d 7400 3100 

Basin - Volume m3 27000 < 27000 

- Residence d 2.7 3.4 

Mixed Liquor (~R VSS) mg/L 2500 2500 

F:M Ratio kg BOO 5/kg VSS.d 0.11 0.05 

Treatment efficiencies should remain consistent year round as the relatively short 

retention will prevent excessive declines ~n operating temperatures in winter. 

The conversion to activated sludge would allow direct control on solids discharge in the 

final effluent and also would permit recycle of aerobic, catalase producing sludge to a 

peroxide destruction step ahead of anaerobic treatment. This is in Une with the approach 

used by SCA at their CTMP mill in Ostrand, Sweden (Table 4.4). Aeration power required 

for the activated sludge and polishing system would be roughly the same' as for aerobic 

polishing in Process A. 

4069.1 5.4 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

r 

The pretreatment system in this design would combine the existing clarifier effluent and 

the ex cess whitewater flow in a 4-5 hour retention detoxification basin. The detox basin 

would be completely' mixed using submerged mixers and would include an overflow/ 

underflow baffle arrangement to create two compartmerits. Return activated sludge and 

the two process streams would be mixed in the first compartment to promote H202 

destruction by reaction with sulfite and other reducing agents in the clarifier effluent. 

Hydrogen peroxide decomposition to water and molecular oxygen would also be catalyzed 

by the presence of the bacterial enzyme catalase present in the aerobic biological sludge 

(Anderson et. al., 1985; Welander et. al., 1984). The ORe. pf the effluent in the first 

compartment could be high until ail of the hydrogen peroxide is removed. The second 

part of the baffled basin is intended to provide enough time following the peroxide 

removal for a stable negative ORP to re-establish. This would provide a suitable 

monitoring control on the efficiency of H20 2 removal. 

Flowsheet D-I00 shows a small quantity (1100 kg/d) of excess biological sJudge returned 

to the primary clarifier for removal and dewatering. Normal wasting of sJudge would be 

to the anaerobic reactors. This could represent a 50 percent increase in the present 

sludge load to the twin wire belt press used for dewatering and would affect sludge 

dewaterability. An allowance was made in preparing cost estimates to replace the belt 

press for Process B as the present unit is in poor condition even though the total sludge 

load would remain relatively low based on most 1.0 - 1.2 m wide machines. 

5.4 Predicted Effluent QuaJity 

Table 5.2 is a summary of the performance predicted for the two processes shown in 

Orawing 0-100. B005 and toxicity are expected to meet the regulatory guidelines 

routinely for both processes. lt is understood that toxicity removal by aerobic treatment 

alone was found to be difficult during recent pilot studies at Quesnel River (Servizi et • 

.!!., 1985). The only additional published information relevant to this issue showed that 5 

. days of aerobic polishing following anaerobic treatment of a mixed NSSC/CTMP effluent 

was adequate to produce a non-lethal effluent (Wilson et. al., 1985). 

4069.1 5.5 



TABLE 5.2 

Process A 

Flow 

BOD5 
T55 

Toxicity 

Process B 

Flow 

BOD5 
T55 

Toxicity 

N.L. = non-Iethal 

PREDICTED TREATED EFFLUENT QUALITY 

Units 

m3/d 

kg/d 

kg/d 

TMP 

8000 

820 

4200 

N.L. 

8000· 

250 

4200 

N.L. 

- ...... , 

CTMP 

10100 

1500 

6500 

N.L. 

10100 

590 

4200 

N.L. 

Limit 

3750 

5000 

N.L. 

3750 

5000 

N.L. 

Predicted suspended solids discharges in the final effluent from Process A would exceed 

the limit during CTMP production. The predictions wer~ made using conventional yield 

values for anaerobic treatment and a yield for the aerobic polishing step calculated using 

pilot data from QRP presented by 5ervizi et al. (1985). There is some uncertainty about 

the ability of Process A to meet the Level A standards for T55. It was partly for this 

reason that the option for activated sludge was included in Process B. Solids wasting 

could be controlled to more or less guarantee compliance with solids in this case. 

4069.1 5.6 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 



l' 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

6.0 DEVELOPMENT PROGRAM 

6.1 Overview 

CTMP/TMP effluents in general, including the effluents at Quesnel River Pulp, appear to 

be amenable to anaerobic biological treatment. At least three CTMP mills in Sweden 

and New Zealand havé already committed ~o full scale anaerobic/aerobic treatment and 

several other mills have reported success treating effluents which are at least partially 

therrnomechanical in origin. On this basis, combined anaer'obic/aerobic treatment 

appears to be a reasonable technology with a high probability of success for Quesnel - . 
River. 

Rigorous pilot scale testing at the miU using a continuo us source of fresh effluent must 

precede final process selection, design and construction as there are several aspects of 

the wastewater characteristics and mill operation which are unusual and which probably 

wi1l affect the ultimate design. Furthermore, there are tiitle or no full scale data from 

the other CT~\'P mills em ploying anaerobic ,technology as the se systems were under 

construction or just beginning start-up at the time of this study. 

The recommended program would incorporate the foHowing components: 

o Preliminary Evaluations 

Bench testing to examine the need for pretreatment (SO~;-S or H202 

control) 

o Pilot Plant Testing 

4069.1 

Process start-up/acclimatization 

"Steady state" operation to select design data for: 

èOD load, 

, alkalinity requirements, 

nitrogen and phosphoru5, requirements, 

micro-nutrient requirements, and 

methane yield. 

Transienl Conditions 

Pretreatment Performance Evaluation 

Aerated Polishing Performance Evaluation 

6.1 



o Related Studies 

Feasibility review of biogas use in flash drier. 

6.2 PreIiminary Evaluation 

6.2.1 Bench T esting 

A two to three month period of bench scale testing involving anaerobic toxicity assays 

(AT A's), biochemical methane potential (BMP) tests, and chemical degradation studies 